
 

FORM-1 
 

 

for 

  

 

 

 

PROPOSED EXPANSION OF SPECIALTY CHEMICALS 

IN EXISTING UNIT 

 

of 

 

M/S. REGAL REMEDIES LTD. (UNIT-II) 

[FORMALLY KNOWN AS M/S. SAYONA INTERMEDIATES P. LTD.] 

PLOT NO. 7406, GIDC ESTATE, ANKLESHWAR, 

DISTRICT - BHARUCH-393002, GUJARAT    

 

 

 

EIA CONSULTANT 



     APPENDIX I 

FORM 1 
(I) Basic Information  

 

Sr.  

No. 

Item Details 

1. Name of the Project/s M/s. Regal Remedies Ltd. (Unit-II) 

2. S. No. in the Schedule 5(f) 

3. Proposed capacity/area/length/tonnage to 

be handled/command area/lease 

area/number of wells to be drilled 

For Proposed production capacity please refer 

Annexure-I 

 

4. New/Expansion/Modernization Expansion 
[...]
F.W.: 96.10

4-fluorobenzoyl chloride
M.F.:C

7
H

4
ClFO

F.W.:158.55

bis(4-fluorophenyl)methanone
M.F.: C

13
H

8
F

2
O

F.W.:218.19
 

Flow Diagram 

Mass Balance: 

Input MT/Month Output MT/Month 

 Fluoro benzene 0.641 4,4' di fluoro benzophenone 1 Product 

4Fbenzoylchloride 0.727 Effluent 2.779 ETP 

Alluminium chloride 0.611     

 Water 1.7     

 15 % Soda Ash 0.1     

 Total  3.779   3.779 

         

  

 

 

 

HCl Water MCB 15% soda ash solution MeOH Carbon 4000

HCl gas 1700 200 100 4000 Recovery MeOH

Fluoro Benzene 641 1000

4Fluoro benzoyl 

chloride 727

4,4' di fluoro benzophenone

Alluminium chloride 611 crude

Aqueous 2679 200 Mother Liquor Carbon Mother Liquor

To ETP 100 Aqueous MCB for recovery of MeOH

To ETP To recycle

Chlorinator DistillationNeutralization & Washing Crystalization CrystalizationExtraction Charcoal Treatment Distillation



19) NB-III (6-FLUORO-3,4-DIHYDRO-2H-BENZOPYRAN-2-CARBOXYLIC ACID) 

Step-I : Preparation of NB-I. 

Charge EDC and Maleic anhydride in to GLR, than stir it for hrs at 50-55 Deg. C. than add 4-fluoroanisole 

in the mass. Increase temp. of mass up to 75-80 Deg. C. maintain mass and confirm RM should be absent. 

Than quench the mass in to HCl water solution at 0-5 Deg. C. centrifuge the material and wash with water 

to get pH-3 to 4. Again wash with Hexane. Spin dry material. Than dry it at 80-95 Deg. C. 

Step-II : Preparation of NB-II. 

Charge water and sodium carbonate in to the reactor. Raise the temp. up to 85-90 Deg. C., add NB-I in to 

mass lot wise. Maintain temp. for 2 hrs. check RM should be absent. Cool mass up to 30-35 Deg. C. make 

pH-2.8 to 3 by dil. HCl. Filter mass. Again make pH-1.0 of filtrate by dil. HCl. Extract solid product in Ethyl 

acetate. Distill out ethyl acetate under vacuum at 50-55 Deg. C. Cool the mass up to 0-5 Deg. C. filter solid 

product, wash with chilled ethyl acetate. Dry it at 50-55 Deg. C. 

Step-III : Preparation of NB-III. 

Charge Acetic acid, NB-II, H2SO4 and 10% Pd/C in Hydrogenator. Flush the Hydrogenator with nitrogen 

and hydrogen. Pressurize the Hydrogenator with hydrogen up to 5-5.5 kg/cm2 and raise the rxn mass 

temp. 40-45 Deg. C. maintain the mass for 20 hrs. check RM should be absent. Filter the mass through 

hyflo bed. Distill out acetic acid under vacuum at 50-55Deg. C. cool the mass at 25-30 deg. C. charge 

water in the mass and stir for 30 min., filter the solid product wash with water. Dry it at 50-55 Deg. C. 

Chemical Reaction 

O
CH3

F

+ O

O

O

F

OH

O

O

OHFriedle Craft Rxn

EDC, HCl, H2O

1-fluoro-4-methoxybenzene
M.F.: C7H7FO

F.W.: 126.12
furan-2,5-dione

M.F.: C
4
H

2
O

3

F.W.: 98.05

(2E)-4-(5-fluoro-2-hydroxyphenyl)-4-oxobut-2-enoic acid
M.F.: C10H7FO4

F.W.: 210.15

F

OH

O

O

OH Na2CO3

Water

O

F

OH

O

O
(2E)-4-(5-fluoro-2-hydroxyphenyl)-4-oxobut-2-enoic acid

M.F.: C10H7FO4

F.W.: 210.15

6-fluoro-4-oxo-3,4-dihydro-2H-1-benzopyran-2-carboxylic acid
M.F.: C10H7FO4

F.W.: 210.15

O

F

OH

O

O

Acetic acid, Pd/C, H
2
SO

4

Reduction

O

F

OH

O

6-fluoro-4-oxo-3,4-dihydro-2H-1-benzopyran-2-carboxylic acid
M.F.: C10H7FO4

F.W.: 210.15

6-fluoro-3,4-dihydro-2H-1-benzopyran-2-carboxylic acid
M.F.: C10H9FO3

F.W.: 196.15
 



Flow Diagram 

 
 

 

Mass Balance 

 

Input MT Output MT 

para Fluoroanisole 0.425 NB-III 1.000 PRODUCT 

Maleic anhydride 0.41 Effluent 2.942 MEE 

Aluminium trichloride 0.252     

Water 2.67     

 Na2CO3 0.17     

Hydrogen 0.015     

 total 3.942   3.942 



ANNEXURE-IV 

DETAILS OF WATER CONSUMPTION, WASTEWATER GENERATION AND TREATMANT 

Details of Water consumption and Wastewater Generation : 

 

Existing 

 

Details of water consumption and wastewater generation  

Total after proposed expansion 

Sr. 

No. 

Category Water Consumption 

(KL/Day) 

Waste Water 

Generation  

(KL/Day) 

1. Domestic 2.0 1.0 

2. Industrial 

 Process  Nil Nil 

 Washing Nil Nil 

 Boiler  2.0 Nil 

 Cooling 1.7 Nil 

3. Gardening 0.1 Nil 

Total Industrial 3.7 Nil 

Grand Total  5.8 1.0 

Sr. 

No. 

Category Water Consumption 

(KL/Day) 

Waste Water 

generation  

(KL/Day) 

 

Mode of discharge 

1. Domestic 5.5 5.2 Septic tank & Soak Pit 

2. Industrial  

 Process  5.0 *5.0 * Segregated high COD stream will 

be sent to Common MEE Facility of  

Ankleshwar Cleaner Process 

Technology Centre Ltd. 

 Washing 7.0 7.0  

**10 

**  Segregated low COD stream will 

be treated in ETP & sent to ETL for 

treatment & disposal 
 Boiler  10.0 1.5 

 Cooling 2.0 0.5 

 Scrubbing 1.0 1.0 

Total Industrial 25.0 15  

3. Gardening                  0.5   

Grand Total  31.0 5.2  (Dom)  + 

15 (Ind) 

= 20.2 

 



  

PROPOSED WATER BALANCE DIAGRAM: 

 

Source: GIDC Water Authority 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

             

                                                                          

 

 

 

                                                                                                                        

 

 

 

 

 

 

 

 

            ETL 

Raw Water: 31 KL/Day 

Dom: 5.5  KL/Day 

Process  

5.0 KL/Day 

Boiler feed 

 10 KL/Day 

Cooling 

2.0  KL/Day 

Scrubber 

1.0 KL/Day 

Septic Tank & Soak Pit: 

5.2  KL/Day 

High COD Stream:  

5.0 KL/Day 

1.5 

KL/Day 

0.5 

KL/Day 

Low COD stram to ETP :  10 KLD 

Washing 

7.0  KL/Day 

Ind: 25.0 KLD 

7.0 

KL/Day 

To deep Sea through NCTL pipeline 

Green Belt :  0.500 KL/Day 

1.0 

KL/Day 

To Common MEE Facility 

Through Tanker 

 



Wastewater characteristics & Treatability 

Laboratory Treatability Studies 

During manufacturing process high and low COD effluent stream shall be generated from various 

operations. The effluent stream shall be segregated into two streams, one shall be from the 

process (concentrated stream) and second from utilities (dilute stream). 

1) Concentrated effluent stream = 5 KL/Day 

2) Dilute effluent stream = 10  KL/Day 

Concentrated stream generated from manufacturing of…  

1. Hydrogenation of Nitro compounds… 

2. 4 Fluoro Benzaldehyde 

3. 3 amino 4 chloro Benzotrifluoride 

4. 4-Fluorophenylacetic acid 

5. Phenyl Ethyl Bromide 

6. 4'4- difluorobenzophenone 

7. NB III 

The stream wise characteristic of effluent is as under… 

No. 

 

 

Parameter 

 

 

 

Production 

 

CONCENTRATED EFFLUENT 

Hydrogen

ation of 

Nitro 

compoun

ds… 

 

3-Amino 

4 Chloror 

Benzo 

Trifluorid

e 

 

4-Fluoro 

phenylac

etic acid 

 

NB III 

 

4 Fluoro 

Benzylam

ine 

 

4,4 

DFBenzo 

phenon 

Phenyl 

Ethyl 

Bromide 

 

 Quantity 
0.278 

KL/Day 

5.0 

KL/Day 

1.383 

KL/Day 

4.903 

KL/Day 

0.240 

KL/Day 

4.632 

KL/Day 

0.247 

KL/Day 

1. pH 3.6 6.4 5.6 5.6 5.6 5.6 5.6 

2. 

Oil and 

Grease, 

mg/L 

3.5 1.2 1.5 1.5 1.5 1.5 1.5 

3. COD, mg/L 28,000 40,000 55,000 60,000 35,000 35,000 44,000 

4. BOD3, mg/L 8,000 10,000 11,500 12,000 10,000 1,100 10,500 

5. 
Suspended 

Solids, mg/L 
160 154 110 180 140 150 160 

6. 
Ammonical 

Nitrogen 
50 BDL BDL BDL BDL BDL BDL 

7. TDS, mg/L 45,000  50,000 35,000 55,000 40,000 45,000 48,000 

 

 

 

 

 



 

IN WORST SITUATION EFFLUENT CHARACTERISTICS 

(For Concentrated effluent) 

 

Parameter 

Raw Effluent 

(5 KL/Day) 

pH 5.6 

Oil and Grease, mg/L 1.5 

COD, mg/L 60,000 

BOD3, mg/L 12,000 

Suspended Solids, mg/L 180 

Ammonical Nitrogen BDL 

TDS, mg/L 55,000 

 

The above characteristics effluent will be sent to M/s. Ankleshwar Cleaner Process Technology 

Centre Ltd., Ankleshwar (after Neutralization) for the treatment & disposal.  



2 Stream generated from the Boiler, Cooling, Washing and Scrubber) shall be given 

primary treatment in existing Effluent Treatment Plant and then sent to ETL for 

further treatment and final disposal.  

 

The characteristic of composite sample is as under… 

 

  Washing Cooling  Boiler Scrubber 

 Quantity 
7.0 

KL/Day 

0.5 

KL/day 

1.5 

KL/Day 

1.0 

KL/Day 

1. pH 7.1 7.9 7.5 8.8 

2. Oil and Grease, mg/L 7.8 0.5 3.2 1.9 

3. COD, mg/L 1,000 500 75 500 

4. BOD3, mg/L 300 150 BDL 150 

5. Suspended Solids, mg/L 180 110 90 80 

6. Phenolic Compounds, mg/L BDL BDL BDL BDL 

 

From the various utilities effluent shall be generated and composite effluent characteristics 

shall be as under. 

 

Parameter 

Composite Sample 

(Dilute Stream) 

10.0 KL/Day 

pH 6.8 

Oil and Grease, mg/L 1.2 

COD, mg/L 786 

BOD3, mg/L 230 

Suspended Solids, mg/L 100 

Phenolic Compounds, mg/L BDL 

 

The above characteristic effluent is given primary treatment in Effluent treatment plan. 

 

 



Primary Treatment  

For study of primary treatment on effluent i.e. neutralization, flocculation and settling, effluent 

sample was treated with Lime as neutralizing agent and FeSO4 as flocculating agent. Various 

parameters were studied such as lime dose, FeSO4 dose, settling time, influent and effluent 

suspended solids and COD.  

The summary of the result is tabulated herewith in Table . 

 
Table Summary of Primary Treatment Study  

 
Initial COD: 500 mg/L 

 

 
Run 1 Run 2 Run 3 

Effluent Sample taken, ml 500 500 500 

Lime Dose mg/L 100 150 275 

FeSO4 Dose mg/L 50 65 85 

COD after primary treatment with FeSO4 mg/L 402 360 416 

% reduction of COD 50 55 48 

 

Observations: 
 

1. Reduction of 55 % in COD load is found at primary treatment level with Lime dose of 150 

mg/L and FeSO4 dose of 65 mg/L. 

 

After primary treatment, characteristic of effluent is as under:  

 

Parameter 
Treated effluent 

(Dilute Stream) 
FETP inlet Norms 

pH 7.02 6.5 to 8.5 

Oil and Grease, mg/L 1.5 <10 

COD, mg/L 350 <1,000 

BOD3, mg/L 95 <300 

Suspended Solids, mg/L 45 <100 

Phenolic Compounds, mg/L BDL 1 

  

The primary treated effluent conforming to above standards shall be sent to ETL, 

Ankleshwar. 



BRIEF DESCRIPTION OF EFFLUENT TREATMENT PLANT: 

ETP DETAILS 

Process Description of Effluent Treatment Plant 

 

M/s. Regal remedies Ltd. (Unit II) shall have an Effluent treatment plant consisting of 

primary units. The details of ETP are as follows.  

 

First all non-toxic and biodegradable streams of wastewater shall be collected in 

Equalization cum Neutralization Tank (ENT-01) where the continuous addition and stirring of 

Lime solution is done to maintain neutral pH of wastewater from Lime Dosing Tanks (LDT-

01) as per requirement by gravity. Mixer is provided in ENT-01 to keep all suspended solids 

in suspension and to provide proper mixing.  

 

Then after, neutralized wastewater shall be pumped to Flash Mixer (FM-01). Alum and 

Polyelectrolyte shall be dosed from Alum Dosing Tank (ADT-01) and Polyelectrolyte Dosing 

Tank (PEDT-1) respectively by gravity into FM-01 to carry out coagulation by using a Flash 

Mixer. Then after, coagulated wastewater shall be settled in Primary Settling tank (PST-01). 

Clear supernatant from PST-01 Then, Clear effluent shall be collected in Treated Effluent 

Sump (TES) before final disposal to GIDC drain. 

 

Sludge settled in PST-01 shall be pumped to Sludge Drying Beds (SDBs-A/B) where, dewatering 

shall be carried out before storage in HWSA and ultimate disposal to TSDF. Leachate from SDBs-

A/B shall be pumped back to ENT-01 for further treatment. 

SIZE OF TANKS  

S.N. Name of unit Size (m x m x m) No. MOC/ Remark 

1 Equalization cum Neutralization 

Tank (ENT-01) 

2.5 x 2.5 x (1.5 +0.5) 1 RCC M25 

2 Flash Mixer (FM-01) 1.0 x 0.75 x (1.5 +0.3) 1 MSPP 

3 Primary Settling Tank (PST-01) 1.5 x 1.0 x (1.2+0.5)  1 MSEP 

4 Treated Effluent Sump (TES-01) 2.5 x 2.5 x (1.5 +0.5) 1 RCC M25 

5 Lime Dosing Tank (LDT-01) 250 lit 1 HDPE 

6 Alum Dosing Tank (ADT-01) 250 lit 1 HDPE 

7 Poly Dosing Tank (PDT-01) 100 lit 1 HDPE 

8 Sludge Drying Beds (SDBs-A/B) 2.0 x 3.0 2 Bk. Mas. With PCC 

Bedding+ filling Media 

 

RCC M25  = REINFORCED CEMENT CONCRETE (M 25 GRADE)  

MSPP   = MILD STEEL POLYPROPELENE 

HDPE  = HIGH DENSITY POLY ETHELINE 

BK.MAS. = BRICK MASONARY 

 

 



ETP FLOW DIAGRAM 



ANNEXURE-V 

DETAILS OF HAZARDOUS WASTE GENERATION & DISPOSAL  

 

 

 

Sr.

No

. 

Type of 

Hazardous 

Waste 

Hazardou

s Waste 

Category 

Existing 

Qty. 

 

Total 

proposed 

Qty. 

Mode of disposal 

1. ETP Sludge 35.3  

-- 

2 MT 

MT/Month 

Collection, Storage, Transportation 

& Disposal at TSDF of M/s. BEIL, 

Ankleshwar. 

2. Used 

Oil/Spent Oil 

5.1 0.05 

 Lit/Year 

0.2 

MT/Year 

Collection, Storage, Transportation 

& Sell to GPCB Authorized 

Reprocessor or reuse as lubricant 

of machinery 

3. Empty 

Drums/Bag/ 

Liners 

33.1 100 

Nos/Mont

h 

 

200 

Nos/Month 

 

Collection, Storage, Transportation 

& Sell to GPCB Authorized Vendor 

4. Distillation 

Residue 

20.3  

-- 

 

5 MT 

MT/Month 

Collection, Storage, Transportation 

& Disposal at Incinerator Site (M/s. 

BEIL, Ankleshwar) or given to 

cement industries for co-

processing. 

5. Spent Carbon  36.2  

-- 

0.1 

MT/Month 

Collection, Storage, Transportation 

& Disposal at Incinerator Site (M/s. 

BEIL, Ankleshwar)  or given to 

cement industries for co-

processing.   

6. Sodium 

Bromide/Hydr

ogen Bromide  

Sch-II 

ClassB-

Inorganic 

Acid 

 

-- 

120 

 MT/Month 

Collection, Storage, Transportation 

& sell to end user for Bromine 

Recovery 

 

7. 

Waste Cake 

(KCl) 

 

20.4 

 

-- 

55 

MT/Month 

Collection, Storage, Transportation 

& sell to end users. 

8. Spent Catalyst 28.2 -- 0.1 

MT/Month 

Collection, Storage, Transportation 

& Disposal at TSDF Site (M/s. BEIL, 

Ankleshwar) or return to supplier 

for re-generation  



ANNEXURE-VI 

DETAILS OF STACK AND VENTS  

 

EXISTING  

DETAILS  OF  FUEL CONSUMPTION 

SR. NO. NAME OF FUEL QUANTITY  

 Existing Additional TOTAL 

1.  Natural Gas  400 SM3/day --  400 M3/day 

 

FLUE GAS EMISSION 

Sr. 

No. 

Stack 

Attached to 

Stack Height in 

meter 

APCM Parameter  Permissible Limit 

1. 

 

Furnace 11 -- PM 

 SOX 

 NOX 

    150 mg/Nm3 

    100  ppm 

     50  ppm 

 

UNIT GOT CTE-AMENDMENT  

 

FLUE GAS EMISSION 

Sr. 

No. 

Stack 

Attached to 

Stack Height in 

meter 

APCM Parameter  Permissible Limit 

1. 

 

Boiler  

(400 kg/Hr.) 

11 -- PM 

 SOX 

 NOX 

    150 mg/Nm3 

    100  ppm 

     50  ppm 

2 TFH  

(1 Lac K. Cal) 

11 -- PM 

 SOX 

 NOX 

    150 mg/Nm3 

    100  ppm 

     50  ppm 

 



TOTAL PROPOSED 

FLUE GAS EMISSION 

Sr. 

No. 

Stack 

Attached to 

Stack Height 

in meter 

Fuel APCM Parameter  Permissible Limit 

1. 

 

Boiler  

(1 TPH) 

11 Natural 

Gas: 400 

M3/day 

-- PM 

 SOX 

 NOX 

    150 mg/Nm3 

    100  ppm 

     50  ppm 

2 TFH  

(1 Lac K. Cal) 

11 -- PM 

 SOX 

 NOX 

    150 mg/Nm3 

    100  ppm 

     50  ppm 

3 D.G. Set 

(125 KVA) 

5 Diesel 10 

Lit/Hr 

 

-- PM 

 SOX 

 NOX 

    150 mg/Nm3 

    100  ppm 

     50  ppm 

 

PROCESS GAS EMISSION 

Sr. 

No. 

Stack 

Attached to 

Stack 

Height/Dia. 

meter 

APCM Parameter  Permissible Limit 

1 Reaction 

Vessel 

9/0.05 Water 

Scrubber 

HF 

 

20 mg/Nm
3 

9 mg/Nm
3
 

 

2 Reaction 

Vessel 

(Chlorination) 

11/0.05 Alkali Ventury 

Scrubber 

HCl 

Cl2 

 

20 mg/Nm
3 

9 mg/Nm
3
 

 



ANNEXURE-VII 

STORAGE DETAILS OF HAZARDOUS CHEMICALS 

 

Sr. 

No. 

Raw Materials Storage 

Capacity (MT) 

Type of 

Storage & 

MOC 

No. of 

Vessel 

Vessel 

Capacity 

(MT) 

Type of 

Hazard 

1. Chlorine Gas 1 Tunner 1 0.9 Toxic 

2. Hydrogen Hydrogen BanK 75 Nos- 427 m3 Flammable & 

Explosive 

3. H2SO4 20 HDPE Tank 2 10 Corrosive 

 

 

 

 

 

 

 

 

 



ANNEXURE-VIII 

SOCIO - ECONOMIC IMPACTS 

1) EMPLOYMENT OPPORTUNITIES  

The manpower requirement for the proposed expansion project is being expected to generate 

some permanent jobs and secondary jobs for the operation and maintenance of plant. This will 

increase direct / indirect employment opportunities and ancillary business development to 

some extent for the local population. 

This phase is expected to create a beneficial impact on the local socio-economic environment. 